‘ - HYDRACUTTER -
S ..1048, HCA8, AHC48 .
: L B " -, PartsCatalog 8-3001
." "

" ATTACHMENT APPLICATION

MODEL . . . SIZE . .. ¢ . TRACTOR MODE . -

. 1048, HC48: . 48"(1220mm). . 200, 400 Series .

o e T ..t .'3000,4000 Series -
L S - " 600, 6000 Series -

48" {1220 mm) 4118, 318

_ ’- ~ . 4118D, 3118D " .

NOTE: Requires H‘\fdraulic, PTO Atlltaéhmen_ténd Case Drain

Y

Deck L. L L
Height Adjust Lever . . .

.........................

" Skid Shoes . ..

Spindle ...

© . August, 1996 -

" Grid .
B2

AB
AB -

NS

B6.

A4
B4 - .
B2 - -

Al4

AB.
Ad
A




B DECK,COVERSANDSKID suoss B
B "REF. PARTNO . ‘& DESCRIPTION . " '.1' PRI . o mEap”

- -1 'C29544 - | DECK-mower ....... e e e P P

' 2 C29564 . . SHOE-skid ........ e e L2

- 3 M-371 .. . BOLT-3/8'- 16 x 1"carfiage ......0. .. ... .0 .. ... .. PR 6‘ ,

- 4 195104 © - . WASHER-3/8".:........ O e SRR

.. 5 131-938° . NUT-3/8"-16lock ............ T S TR 6
N C29578 .= COVER-blade access hole .. ... .......0o.. . . .l l.n. inl T
7' 131911 - NUT-5716"-18 lock cote el 20
8  C29582 S COVER=belt .._........ S e 1

9 187-1036 .. SCREW'-1/4"- 20 % 1/2"seff tap. - ... .vv. .. AU 4
10 C29560 .. O.UADRANT - inner (is-part of deck weldment} e e B q .
- 1 - C29e61 OUADRANT outer (is part of deck weldment). D e 1.

. f K . ot j' i ‘ - S - . ‘
¥ *
- ”b‘ . ,
‘ | U
- ) ~ ' '
~ ‘:\f P L . .'_
L : . ) fl -h_.' \
- . "
. ‘*:"-.
! ) ha - .
: =
S . . L

e S T L. L August, 1996




S B , _,.:' _ SPINDLE BELTAI\ID PULLEYS' I S A
X REF. PARTNO _ ' DESCRIPTION | St e REQDe. -1
i 1 - C2970% © "*HUB ASSEMBLY - spmdie A A T A o 1. oo
: 2 . Ce8262 BEARING ~ cON€ .o oo o e LLeltoose 2 Co
; "3 © C28988 - . - ° ' 'RACE- bearing ...l C 20 "I‘.'%'ft,l
n ‘4 ..7C18300: C 7 STUD -mounting .. L s T #’. "
h S5 21810 - .y FITTING-Iubncatlon ........ S A
' .6 C29568 | . SPINDLE ..:...:.... .... e e e R
i : 7. °C29575 - WASHER- spacer,.‘..‘.- ......... R U 4
"‘ '8 12923 - CNUT- 17 - 14 slotted " . . P e 1
! 9 132306 PIN-cotter 3/16"x 1-3/4" ..., o ot oo s e
g 10 " 131:913° NUT.- 1/2"-200ock ... ...l R LB
s 1 . €29540 . BLADE - cutting . ,~ oo ot ) i '
: K 12, C29576 .~ PIN - blade retaining . S e I
/ ) 13~ C29577 = ° WASHER-retaining . ..... ..., .. T T R e
B - 4 . 121-106 - " BOLT-5/16"- 18 1/2" Iock P e e 20
; ' 15 C29543 . . . PULLEY -'spindle ........... F e e s N
! -~ 16 29579 © ! BUSHING -pulley,7/8" . .. ... ... .. U S, ST o T T
- 7. .C29542 " PULLEY - hydraulic motor(1048 HC48) (before PIN 150602001) Kk T FRT
17 C42386.. _PULLEY - hydraulic motor {AHCA438} (before PIN 150603001) . B IR B
. 18° 'C20580 . . BUSHING - pulley 5/8" (1048, HC48) (before PIN'150404001) . : AU 1, e
18 © .(C42385 - - BUSHING - pulley 3/4" (AHC48 before PIN 150603001)) Co f
LS ~ ' {HC48 PIN 150404001 to 150602001)...-;.;. .......... I 1. ™
18 -C29681 . KEY-3/16"x3/16"x 1" ..l e e
200 M3 BOLT-1/4"-20,% 3/8". . ::. ... ... O e 4
21 - C2954) © " BELT - drive (1048, HC48) . e T O
. ‘21 "C42384 . . BELT-drive (AHCAB) ... .. ... ....... .. ...... P A
:22 . 46204 L "PULLEY - hydrauhc motor {HC48 PIN, 150602001 and after) e A
. 22 C45883. .. . PULLEY - hydrauhc motor (AHC48 PIN 150603001 and af‘ter) cy 1
. " .23, '8355 | SCREW-set5/16%-18 .:....1.. 0., ... : T 12
. 24 " 195-2067 . WASHER-7/16" ... ... e, A
. .26 " - 131C5 NUT - 7/16" 20 lock . ... PR PP 1.
‘ ."RT’/ L
- coo . -
- .
B - .
|
L ! =
[ T el -
August, 1996
! N



' - HYDRAULIC DRIVE

L _ L (1048, HC43) |
d St ' . ' o --(Before PIN 150404007}

L ..+ . ‘7 .REF PARTNO =~ . DESCFHPTION ‘ ' '
S .+t .1 NSS. .. MOTOR - hydraulsc (use C46508 Krt) ...............................
... €30083 . & KIT - motor repair (lncludes carrier arid seal kit) R U

©. C29825 . - Y KIT-seal -
C29581 <. KEY -motor shaft_
‘ -MN3-207. BOLT £ 3/8" - 16 x 1"
! 7\_, 131-13562 NUT - 3/8" - 16 lock .

.........................................
R T T T T T T T I

L C29623 . PLATE - mounting .- . . AR

2
3
a
5 ‘ : 2 o s v
6 n-132 - ' BOLT-5/16" - 18 x 3/4", carnage L ol P e
7
8
9

1

A

1

A

2

2

1

: . . 4
131-911 . NUT-5/16" - 18 lock - T LA A S

123-101 . BOLT~B/16"--18 x 4%, .. ... .0 .. i . s D e 2 l

5 -

2

2

2

2

1

2

1

1

Ca

C25829 : ¢ . SPACER - flanged B A

.10 C25688 . SPRING - compression. ... . e e e e
oM 129-102.° - " NUT-5/16"-18 .. .. . ...... i
.o 120 1985620 - 0 WIASHER-B/16"x 7/8" ... L il
e oo 13 21882001 . FITTING - 7/8"-14 "O" rmg, ;1/2" p!pe 90°

O S0 14 2188007 0 "O":RING .
' - o Th15. 28320 HOSE - hydrautic......... /... .
oL oL e 0 IN-340 L BOLT. - 3/8" 16 x 3/4" carrlage
: R 7 131-938*. . NUT _3/8“ 16 Iock Ll

......................

; * Use in-PTO bracket 10 prevent incorrect handle operation
T . R . o4 N . . . S
- - v .o / vy )
S P p ¢

L)

S P AT BUMPEH

, : g . 4 Cc29612 © BUMPER: front.,...'-....:.';.:". TP e 1
. ; 2° C17161 ", . BRACE-Fear. ... ................. ORISR |
/ . , 3 NM3417. T BOLT-1/2"-13x 1-1/4. .ol R 2,
. K | - UL T4 1192230 L LOGKWASHERY- 1/2" L. L e 2.
~ e e T S5 129-106, - NUT-I1/2"-13 .......................................... : .2
. ) j’ ' Lo Lo ooa e e e . - -
[/
g ' -
4'1 N .
’ ’ ‘
.f’-l“. _‘I - i ‘ ‘ T - -+
;- i 3 ‘ l’\. o «: -8 ~
- N —
B L} _‘D‘
: v Coes e T T august, 1986




he
~ 7
\
\
~-
L
.u/
-
- /,’
S
N ’/
}‘-:‘
;
¥
.
: .
A

=
-m
-

Looahlc,n,m-lscof;:l.‘-

PART NO,
NSS _

C40815

. 29581 -
| 111-366.
. A31-1352

'C42388 .

111-132
131917

123101

C25829

C25688

129-102 .
' 195-520
" 218-5201
_+ 2185007 -
. £33865~
© £42077
. Ca0724
2185135
- 218-5105
217-1086 .
. -C37187 -
. C37188
Cd42412 .
37394 -
L ca41044
218-443 . -

' DESCRIPTION : ‘ o :
. MOTOR - hvdraullc (AHC4B use C46217‘ Klt) {HC48 use 0462‘16 Klt)

"‘,

col o HYDRAULIC DRIVE
Ly (AHCA48 Before PIN 150603001]
. ',f‘ (HC48 PIN 150404001 1o 150602001)

P

'l‘
! KIT - seal...i: ................ e TR 1o
CKEY - motor shaft 4. lu.a i D e -1,

v BOLT-3/8"-16 x ‘I 1/4“ carriage -....... P A 2
NUT - 3/8" - 16I00k....,.‘....:,~."_:...‘ ........ e 2
PLATE-mounting .............. T P S %

. BOLT - 5/18"- 18'x 3/4" carrlage .............................. T 4

" NUT-5/18"- 18 lock. .+..... e S 4

- BOLT - 5/16"~1Bx4"". ........ D S S L2

. SPACER - ﬂanged......,.............,........-.,... .............. 2,0

" SPRING - cOMPIEssion . ... ui ot o e i e et 2
NUT-5/16"-18 ... ... S 2
WASHER - B/18" x 7/8" . . .. . il e lia e by 2
FITTING - 7/8" - 14 "Q" ring, 1;2" plpe 90° P 20

R o L RING ot eeee et e S

. HOSE hydraullc 48" (HC48) . . .. ! N e Y2

L HOSE- 172" x'48! (AHCA8) ... 0. e sl T A
HOSE - 1/2"x 86 (AHCA8) . ... .. ... .. .. .ciol e io 0l ~ 1
FITTING - 8/16"- 18 x 3/8",°45". (AHC48) ................... ! o1

- FITTING - 9/16" 18 x 9/16"; 90° (HC48] .................. 1
ELBOW.- 45° (AHC48) .. ... . . . . e A R
. COUPLER - quick. male 1/2" ... .. P IR
- COUPLER - quu:k, female 1/2" ..o L R o 1’
" HOSE.~ 174" x ‘44" (AHC48) shown A S
© HOSE - 1/4"x51(HC4B) ............... S R 1
» COUPLER - quick, female 1/4" ........., e g e 1
‘ FITTING 3/8“ X 9/16 18 (HC48) ................... R S 1 ‘\
1"’/””.
- L
- ,//_/'. - X
e

. August, 1986 .




12 ! “1 R oL ’ ) o ' - ‘ I : b . - o [ L ' ' ' ! ' ' "u‘f

‘ HYDRAULIC DRIVE
, . (AHC48 PIN. 150603001 and after)
! (HCA8 PIN 150602001 and after)

13

k=
=)
m
m

NN ] —_ —_
BN O PR VB NP NI COEB LM A WN o
L

PART NO
C46235
C46237
111-366
131-1352§,
£46333
113-102
195-103
123-101
C25829
C25688
129-102
195°520
218-5201
218-6007
C40724
€42077
C40724
218-5105
218-1086
C37187
£37188
C37394
C41044
218-443
€33404

3

—

DESCRIPTION
MOTOR - hydraulic

KEY-motor shaft ... ... 00, o,
BOLT 3/8" - 16 x 1-1/4" carnage ........
NUT - 3/8" - 16 Iocl-; .........................................
PLATE-mounting’ - .............0.....
BOLT - B/16"- 18 x'3/4" 1 ... Ll
WASHER.-B/16" . .. . & ol
BOLT-85/16" 18 x 4" ...... .... Pl
SPACER - ﬂanged ......................
SPRING - compression ... ............%,
NUT-5/18"-18 ... ... ... .. ... ...
WASHER - 5/16" xX7/8" oo e

FITTING - 7/8" - 14 "Q" rmg ’1/2“ plpe 90°

"OMLRING Ll
HOSE - hydrauhc 1/2" x 66" (HC48) . ... .-
HOSE - 1/2" x 48" (AHC48) ............
HOSE -"1/2" x 56" (AHCAB) ... . ..o ...
FITTING - §/16"- 18 x 9/16” a0 ... ..,
ELBOW - 45° (AHC48) ........................................
COUPLER - quick; male’ 1/‘2" ..................................
COUPLER - quick, female 1/2" ................................
HOSE - 1/4" x B1" L oo il e il

COUPLER - quick, female 1 /4" .................................

FITTING - 3/8" x 9/16" - 18 .................................
CAP - dust .................................................

.....................

.......................

.....................

......................

.....................

........................

.....................

August, 1988




L ; Y e :‘, A R Lo R N : T AT HY:DHAULIC',MOTOR“ .
. ' o o ‘ ' ' . " RER. - PART NO "DESCRIPTION . L REQD
' P NSS - CBOLT Lol P e e e e .4
i ©2 'NSS - . LOCKWASHEH e . .f. ................................... 4
Do 3 NSS . - GOVER =end ;... . . o i "
-4 'NSSs " "O"RING - body (mcluded inseatkit)y. [ . ... ... oo oo - 2
/ 5" NSS - - SEAL- backup {included in sea! Kith e 2
6 NSS - -’ . . .SEALS -bushings (includéd in seal klt) ............................ Cq
=7 . N8s -, . SEALS - bushings (included in seal kit)' ......... ..... ... ... ... 4 -
- '8 _NSS. . ‘BUSHING....................._,. ............................. 4
‘9 NSS-. . BODY | . -1
10 NSS - - GEAR- drwen ............. B
M NSS . . SHAFTAND GEAR-dAVE .. ... iveim i 1T
12 . C46237 . - KEY -'square 3/16" x 3/4" (lncluded in seal klt) ..................... 1.
© 13 ° NSS | . RING- retaining (mcluded inéeal kit) . ........ ... . S 1
. 14 -N8s - " FLANGE - mounttng......_......... .......................... 1 .
o .18 G43748 . . SEAL - oil(included in seal kit) ... ... ...l e e 1
- 18 NS8O RING - retaining (|nc|uded in seal Kit) .o e 1
17 - NSS { GAP-checkvalve ... L. i e e 1
‘18 . NSS~ . SPRING= check valve Lo 1
F2019 UNSS - VALVE = €hECK oo 2 e s e f i e e e 1
T 20 0 NSS . ©mO" RING - cap (mcluded in seal knt) ................................ 1
L CA3747 KIT seal 1
| ‘ S —
» ~ w
. , .
- ) L R - . @ 3 ‘
~ o |
) ) . S ’ o _ LY o . : S ST © August, 1998




" REF,

CONGOABWN S,

29598
29630
13426 .
C29599 .
22880
10, ©26795 .
1 -C28105 .
12 C29610 - -
13 'C29804
14+ 132-310
16 . 195-106
B C29611 -
17 111:366.
A8 131038
-~

WONG O PWN

PART NO.
© C29583 -
111-366 |

131-938
£29629,

M-32s

A31-e1 .
C45889. .. .
C24503.
$219-10..
- €29590,"
- C12975 .

22-880 .

L 131-1182,

' £29591
13417
195:533 ..
131-930

. DESCRIPTION T
AXLE - gauge wheel .. ... ... ..
- ‘BOLT - 3/8" - 16 x '1- 1/4" carnage‘

NUT - 3/8"- 16 Iock
NUT -5/16" -

- HTTING -

. CLAMP - axle..‘.-..-....‘ ........ :
- BOLT- 5/16"- 18 x' 3/4" carnage !
18 lock ......:...
WHEEL - gauge ......c......... '

BUSHING - ﬂanged..‘..:,..' ...... e R b
, lubrication ........ ‘ '
.+ SLEEVE --whesl . ... D ‘
. WASHER - 3/4" X 1-1/8".u....... P e e
CBOLT-1/2"-13x 5", ... . o0 i '
“NUT-172"-13 Io'g:k ...... e

................................

HITCH AND LEVELING LINK'

TONGUE ‘hitch . .'-‘ ...... N '
. BOLT - 1/2"-13)(‘1-1/’4"’ ..... Ll
WASHER.- 1/2" . ... .. .. e o
CNUT-1/2"- 13 10K - oot e
BUSHING -sleeve. .. .. ... ....

. SPRING - assist ...-..... R
BOLT - 1/2"-13)(23/4"

"LINK - assist spring . .........
| /2713 % 8" e | |
PIN - hitch .. . . . . R e R S

¢ RING-retaining ..., ... o oL,
LINK - Ievellng .......... AT

BOLT < 1/2" -

PIN - clevis .

- PIN - cotter e
" WASHER - 8/16" . ..t ..
laveing link . ... .. L.
| BOLT.-3/8" -

NUT - 3/8" lock ... .. A

BRACKET -
16 x 1-1/4" carnage

B T R T J.‘...'.-..‘.-‘\....-.

..............................

REQD . .

RRBRNSNNBANO® -

' Au_g‘us{,_ 1996




18

A_T?}A—ﬁc(«g—‘-?
pa—
i

. Lo . . toa . s v, . . ' ' - R )
[ - Lo . . ' ' j-‘ ' -
. - . . . . . St '

—_\_Ocooo-wmm-th‘ww-—'-.

P

S Ve
s ":\ I N 15
T 18

PART NO‘. 2

29601

, C14525
C29619
" C44088

- 29607

' 113-426°
' 195-106

1. C29631

C29632 -

C29608 . .

,C29609 .

‘1132419
. 131:930

C39510

- 'DESCRIPTlON ot S ‘ T
LEVER - height adjust” ... S e SO
ROD -push .. ...00 . ..o ool e

C29604
c o - SPRING - compress1on R P S R

. 15564

HEIGHT ADJUST LEVER

—~7

BUTTON-thumb ... .. .. LT e P U ..

. PIN - spirol 5716" x'2" .".... ... CeerilL ol S
- PIN. - spirol 1/4" x 1"_- ..... S PO
‘BUSHING - sleeve @ ... ...... e T T S AN

"BOLT - 1/2"»-13x2-3/4“ it T S AT
WASHER - 1/2" .. ...... S S A PR SAE

SPACER =4-1/2" long- . . ... . .. P S .

. SPACER-5/18"long ......... .
NUT - tubular, swivel ... ... 0 oo . o

SLEEVE - tubular, swivel ...

LOBOET < 1/2" =18 x B=172" .o

'NUT-1/2"-130ock ... U

GRIP <lift ... I i et

“
1
£
-
1
P
T
"
-
-
¢ .
r
4
E]
-
- ‘ ;
v
¢
-
3
| '
. :
s .

L e A , . . . .

o -August. -1996




Ce20 e T e T SR DE;;ALs.’ 7
T oo ... .. REE PARTNO. DESCRIPTION o '
- ' e e - L o - S A , ' ' - C29817 0 '_DECAL "Hydracutter (if reqmred) .. ‘ '

' C28073 © . . DECAL - Stripe 52" (1320 mm) cut to Iength (|f requtred)

1
T SN . 3 C32093 . . DECAL- “Ingersoll"shown ... ... .. ... ... ... .. P T - I
L U PR . .4 . C48323 | . DECAL-'"Spinning Blade" ........ e e B
CT e e A N C29768 " DECAL : "Flying Debris™ . . ... ... ... I e L 1 o
7
8

N [ b . (IR TR

- C29769 " DECAL.- hydraulic PTO L s TR

.........................................

.€29770° . . . -DECAL- height adjustment * Lox

- C20880. ' . DECAL-beltadjustment . ...., .0 L. ... ... ... . ... . .., BT
" L . ’ % e
[T ' ' U— ! '
e : , H ey
i S e T
B rl '//""— -
- ” . - '
; i} . . ) .
,.‘ _’5 . . I .
[ . A A . : . - : s . | -
| BE SURE HYDRAuLIC PTO IS | -~ 7~ 'KEEP AWAY. FROM Mower | . 0 T T T T
: OFFBEFDRESTARTINGTRACTOR. ‘ WHEN ADJUSTING CUTTING L - oy : Lo ‘ o e T o
1. ENGINE. oo HEIGHT. . . . o v R e o LT
. . . . KEEP AWAY FROM' MOWER L _BLADE CONTACT CAN INJURE. ' ' - ; e . . e . . B :
oo L WHEN ENGAGING PTO." T Y 8 . . : o . Lo ;
: ..., "+] BLADE CONTACT CAN INJURE; | . _ O L e T o - oo , N i
. " EHMe ; - ' .
. - ., 2 B
A DANGER //’ : d N .
. . LY ' C 3 - '
‘ | !, j:ﬂl,//"ﬁ : . . * . - :
1 . - 1
, ) : , | o/ FLYING DEBRIS - .. e S :

. . . d . v, ‘ , C T, ) R - Lo ) '. . N |
R P SPINN!NG BLADE - i . KEEP PEGPLE:AND' FETS AWAY mom ' . o " . AT . , - . ‘ D
. L. . U . LEAR OF MOWER WHEN . : DPERATING MOWER. o ) .. - : ‘ . o :

ENGINEISRUNHMG DEJBITI§ FROM MDWER caN c.o.uss . . v - ' . e - . '
‘ IN ' . o . . ' - e Y -

;' B " BELT TENSION ADJUSTMENT h A S teo ' ' ’ L S R

’ P o L 1) LODSEN FOUR BOLTS . ‘' 21 ADJUST BELT TENSIONING BOLTS 3} TIGHTEN FOUR . - o L oL - d . . ' - . . o )

', HOLDING MOT@MDUNHNG UNTIL SPACERS PROJECT ONE INGAION ,  MDTOR MOUNTING © .~ ) T ' - T . S /__F_;,——:} . L, y
PLATE TO MOWER. J | KEY THICKNESS. USE KEY AS A GAGE PLATE BOLTS. - o o o Lo . . B . .
: —gee J - : - R . : . . . L ) ) . ) . . o . N )
- v | . B ' . - o . “ . . ‘ 4 - ' . . ) " . .
’ . . “ . IT V- . . \l ) o K L
- R ' 7 : to ’ ' ' . '
Lot ) e " \ R K -
.- i + ‘. ‘_‘ \| .
4 ' ‘ " ] - k- ' - -
R B ' N ) L. .",- . N »
[ M o N B ’ | ‘ .
E : [P S ' . . - B B .
L . , . . "
Lo - . Lo .. - > .
. S .
, . . v . , -
' », !\ ll ",_ T I
. ) P : ‘ .
, . . N ' L .. . . . .." - . ¥
- - be ”u'- ' Lt . = :a, '9 s K i . . \ ) - ,
N . !
. + . . " . N
' ' b . ‘. - -, ~ . i , . B .
. } N ! D ‘ ) // - U August, 1996
’ 5 L AU o A R
' ' - ' . . . - . 1
N N - o‘l A 1 E - e v ' - N v .




“up

' NUMERICAL INDEX

a

" PAGE _REF.

-PAGE REF. '

. PART

PAGE REF.

NO.:

PA'iijr !
NO. NO. NO..

-

NO.

PART .

" NO.

. NO.’

LT ] — —t —

LT - . . . .

D i R R e R R e R e e W R B I B LV VR RN I I N I U S O Y

°r

‘

ipment Co.

1

bl ]

qu

r

erso

L o
1
Wt

In

LY - ; . -
. - - v

.-

L FEIR - 222.4722?&&&66533 i L SR ) o
: . . . i f

l.ﬂﬁ:ﬂglszfq?h,lglllj.élz_}_ll111111159 T ta

79137?5393579913771133913131937?
— lll» 1111 LB K I ] - ~—

= T : - - y . - .

_ - - ... . R B T
_)._222606033:4660003-?63361{775551100 .
85550132200002223684460000030011

b st A ol N 11115555005.4000011122

R R o — St a7 T W WY T Y

_.____v_____._.._._‘______¢___.__.__

- ‘1111221ﬂ52—3555555567883888888583U_

e R R R W e R . - e A R L L p ey ~ o . L . T . B .

LN - N - -

"NOQ.

A>uB&&O&Ah56&7745682788439&57?3385<
SO AN NN T F P D00 @ T T D DD M O -

\.??7.90:0001]—2222222331&55566566

CCCCCCCCCCCCCCCCCCCCCCCCCCC..)

. - - N - - .. R N - e T e
- - - M - ! ° - 4 B N N
1155157 SN [T oN. TN M A ~t ~t 31l1, [l
(el RV RS RTa N oY) 16127212145192665 3321326332781183811115827775!..415 71—

oo inn
1221111

31391331.l_313??711...55997??335137?79179137?5?3997?99?91319139??591??795977

o e A 11111 L P el e e S 1111-. F g L o e ® —_— - Ry

.9
-

s . - - . )
1 v .
T 00522205656132777{5596111122251511113005898

@ m e Maen 3D D WD D OO HANAOCOOCODODOOMU ANt mmMmme -
12...4,.45...4.41111211112 99999999999.

AFamanmoon
. ] - - .
___*__q._____._ﬂ..‘____m__:.._ﬁ_______.____
11_1.11111133333333133389999911.1111111.....11
1111111l.l.l.l.....l.r.ll12222222222333333333333
1"11111.1.....111111111111111111_111..._111111_111

1335777300003333477028522223

Lo I A I

DN N L
3333)45414JWIM.L_Lntﬂ..ﬂ.;ﬂ.u“t&..ﬂlﬂ]ﬂ:ﬂ.fﬂ.ﬂ.ﬂ..ﬂ.btﬂtﬂh)ﬂ.zza
U0 coo0

I . . - . s L. T o, - o L

NO. -

T ; - -
B N : " - ; - —

) - ' -

* 0 0 W

- coo L @A om LT - [T IRY-¥ - Y- N o MmO om, . L o
L e ey

l.432:&311.!._99911213_./.121.I.L.1126?11611123_‘1115812?1111155 rq_bllleD_...lﬂz

7.999?4}9139l3?7797177775555??7?577_..,9577.7??999997719997799711171191131131
11]. — — e 1111 N (Y] . . . - 11111111111121 i o] NN AN

- N T

1 o

-

255&1038889995526830123&0149567390112301891&78901793530129890A0839A4577B

7266008sa222906287&&&4&66667777?888889999000061111222333066?085550063_H_B

9551355568887123905555555555555555555_35556665566&5666656?7??58909.&.&Bll!.. -
2145-}.8...4_:5555568888999999999999999999999999999999999999999999999901333??? -

NENNnOOmOa Mo E

bl e L Rl ol e R R N e R B R N S N N N N N A N N NN
CCCCCCCCCCGC

CCCCCCCCCCCCCGCCC....uCCCCCCCCCCC&CCCCCCCCCCCCCCCCCCCCCCCCCCCCC

o in - @

[

2111111



‘a

N

N

. MODEL
HRM48H. "~

" AHRMAH

APPLICATION CHART - .

'
™

" HIYDRAULIC MOWER .
‘AHRMAH, HRM48H
S [Parts Catalog 8-3091

.. TRACTOR .
.. 3014, 3018, 3018
14014, 4016, 4018, 4020°

3118, 418
.. 318D, 418D -

loe T Also requires 3 pt ‘hi{bh and hydraulic PTO if not equipped.

PR

.. September, 1996 .

Deck, Belt and Idler Pyliley PO U

* . 9-96-RP-500 .-

.. TABLE OF CONTENTS -

*Mounting Bracket . .. [........n0 oo s
‘ReafWhesls . :........ ... ... i ...
Hydraulic Drive ... ..........0....

.Spindles and Blades . ... ... .. P
HydradicMotor ... .. oo oL
PTO Handle Stop Bracket o

Page Grid
.5 . C4
LF oL e
.8:13 C8-C12’
9 cs -

i
1.
-
i
*
-
-,
i
-
L3
1



e, -

REF PART NO

(D\O’J‘-JO'){J‘I-IE-(.OM‘-I

€31502

. C23950 -

£31497

‘€31500° .
C31501 -
C31606°
. C12251

£31608 |
11-366

T A3t-m8t

195-525
111-371

©M-375

113-241

©.131-938 |
- 187-1036 .
T (30766

€30768
€31505
C14768

195-105 . -
© £32759

*'EXTENSION - chute ... ... .. - _ J
. BELT - deck ..... PO S S n

" PULLEY - idler

" SPRING - chute ‘ R ;
"SPACER - $leeve .. . . e e e e e e )

DECK, BELT AND IDI.ER PUI.LEY

DESCRIPTION

COVER - deck belt .. .. .. e i P, -

ROLLER - anti-scalp..‘ ....... e
. _SPACER - sleeve’

- K
.............................................

SPRING - idler e

.............................................
I T T T T T R R R R LI

PLATE-ldIer..'.......f ........ e e e .

«. BOLT-3/8"-16 x 1-1/4" carriage ....... L .".'.: U Cy o
L oNUT-3/8"-16lock-. . .......... ..., S
. WASHER - 3/8" PR, L e

BOLT 3/8"- 16 x 1" . ... e
BOLT - 3/8" - 16.x 3" carriage . . :

...................................

© BOLT - 3/8" - 16 x 3" hexhead ...

B T T T T

NUT - 3/8"- 16 ﬂange lock ... L. e e e ‘

SCREW - 174" 20 x 1/2" self tap Lol R
SPIN - hmge L PR e B

NUT-push ...l i e,

.............................................

. WASHER - L S i B

DECK - mower . . ... e . C PR . ".' R

Ve L
P o
-
A3
B
R -
é )
- *
- -
¢
\E
- -~
i
. '
- ‘s
.
% - .

. .‘ -

’.\—v—.-—"'-"

- _.l-J‘J—IMAEJN—IHA—IM.N—IA_I"L—AMN_I—I_A

) Sép_temllqe‘}, :1996 a



0w OO W -

C.DOO:-JOBU'I.[:-(,Q,M ﬂ.}'

= O

13

REF, PART NO- &
' " C32756

C32784
C32753

. C16128 - ..
... 113:207
- 195-2029
"120-938. .
- C28286
" .C28105 -
- C29693 .
028222 -
., 113-208

13-412 .

. 113-426
1311182

33209
33210

- .C32785

'\ C32788

C32789

. £32790
- C32791

© 195:553
028222

C13106 -

£30562 -
‘32744 -
¢ 219-20.

C12875

. €30926
24503
£ 219-10

. C32743 -
113436

131-930

' £29590
S1MmAs2
13197

. CHAIN - leveling .- ....... s e S R SR

. BOLT - 3/8"-16x‘l“ ........ AT U e

- PIN - clevis 3/8"x26" ...... [ UL

~ BOLT - 3/8"- 36 % 1740

" NUT- 1/2"- 13 lock ... e .. P RPN
O BAR-:upper Lo e e e

COUNK-top Lol i S A

| SPACER-3/4".: . ........ DR U
CSPACER = 1/2" « .. 7 oot RS

CWASHER - 1"x'2" L.
. PIN : retaining ...... P e e S Fe e

. BUSHING -flange . . .-..:¢ . ... ..
. BRACKET - caster mounting ... . . e R
- FTTNG - Iubrlcatlon 1/4“ 28" S PR e e

WHEEL- 10" ..~ . \n s e e e e

: CAST-ER wheel - .o ... .. R L e
“'BOLT. - 1/2'”-13}(51/2“ N P et
. NUT-1/2" - 13 flange lock ...... T
" SLEEVE -spacer. .. ........... S
" BOLT --5/16"- 18 x 3/4" carriage ............. e NN
© NUT- 5/16"—18ﬂange Iock e -

o MOUNTING BRACKET' T

DESCRIF‘TIDN IR ‘ o . "REQD ‘
STRAP - side e
UINK-front to r8ar ..o ool i D0 e Sl

-*

RPIN~clevis ;. .......: e I A L :
o,

WASHER - 7/18" x 1-1/4" 7.0 oo ol e T
NUT, 3/8"- 16 flangelock .~ ... Ll e e

RING retaining ... ... ...l N P S
PIN - clevis 1/2" N
PIN - retaining ... .. e e e e e e e ‘
BOLT - 1/2"- 13 x 1-3/4" ... .. A P AR
BOLT - 1/2" 13 x 2-3/4" . .. ........... e e o

ARM - ift eylinder . ... o t. . o e

M S s BN W e MR O N 2 R

E
w.
&
T,
m
m
r
(o
/

SPACER - 17 .+ ey e e en e e e E i
SPACER - 174" ... ....... SR S L SR
‘COVER - grease fitting,. ... .." . 1. ..., s

WASHER-- spacer ................ e e

BUSHING - shouider e N SR
FITTING - lubnca’uon ..... S P

CHENNRRNINRNBN S AR ONRN N

-

a September} i_996 )




REF.

HYDRAULIC DRIVE oo ‘ ‘9
lur (HRM48H before PIN 010406094[ ‘ C
_PART.NO_ . DESCR]PTION . T - REQD
£28320 “HOSE - hydraulic ... ... .. ... T e 2
£32536 - . - COVER-drive belt. ™. . ... 0 o i, e 1
187-1036 - SCREW = 174".- 20 x 1/2™self tap . .. .. S A 3
- NSS - MOTOR - hydrauiic {use C46480Q kit)... ... ., RO il 1
' C30063. + "KIT - repair {mcludes carrier and seal klt) T S 1
29625 OKTeseal L e e (I
£29581 - "KEY': motor shaft 3/16" X 3/’16" 1" [ R
' 032535 “PULLEY - 7".drive ................ e e Lo 1
.£32751 PLATE - motor mount. .. ... .. ... e T 1.
113-207 BOLT-3/8"-18.x1". . /.. .... PR N 2
131-938 NUT-3/8"flange ... ... ... e P el 5
-218-6201 FITTING - 7/8" O-ring x 1/2" plpe 90“ ..... [ R V2
- 218-6007 ; "OMRING ..., . J A I .
C32199.: " SCREW -set 5/16"-18 x b/16".... ... AP N 1
m-342 ~° .- BOLT-3/8"-16 x 1" camage. S e 3
c3121s " "BELT - drive . -'.:._. el e o e 1
. e SPINDLES AI\ID BLADES' N
. Nsst. HOUSING - spindie (use C40722 219-20 and- (2) C16516) ........... 3
. '€40722* " HOUSING - spindle .-, ...\ ..:.... P VPP w3
. c289717 BEARING -spindle.. . .................. e et 6
C10810° - SPACER - DEAMNG . .. vt i et en e T s 3
C25542 . - 'ADAPTER -blade. .. ... . ... . ... R P U<
31452 "WASHER - 3/8"x 2" ... ... T . 3.
19221 - LOCKWASHER - 3/8" ..., ... .. ... ..., SN e 15
113-209 TBOLT-3/8"- 16 % 1-1/2" . i e S 73
C31566 " SPINDLE - outboard. . . . . DI T 2
.C29431 SPACER - spingle. . 1o oo i AR 3
. C31572 BLADE - 17" . & . .ovi ... N O 3
113-206 - . BOLT - 3/8" ~IB X 3/4M. L S 12,
C31660, ~ SPINDLE - center {HRM48H) . . . . . T T N [ o
C42440 ", SPINDLE -'center (AHRMAH) . .. .@. . L v v . 1
., C28544 SHIELD - bearing. ..., .... ... T N [ 30
219-20" FITTING - lubrication 1/4" 28 e R 3
C16519"" RING - retammg ........ DY .6
-t Use before PEN 010602046 )
“* Use PIN 010602046 and after _

‘September, 1996 . .




HYDRAULIC DRI‘VE ; :
(HRM48H PIN 010406094 to 010601045) o B '

- {AHRM4H before PIN 010404153)

C REF PART NO DESCHIPT[ON . . ,
C28320 . . . HOSE - hydraulic ..... A
" 42452 .. .. COVER - drive belt ...... Y T
.-187-1036 . . SCREW -1/4" - 20.x 1/2" self tap ..... e [T S D
-NSs* -+, ‘MOTOR - hydraulic e
40818 - ~ SEAL -shaft ...... P R S S

_hc-am‘-—t

. 5 -C29581 . . - KEY-motor shaft 3/16"x3/16“ o L I

'6 42436 . . PULLEY- 64drwe(AHRM4H) ........ e T .

6 . C45490°  ° _PULLEY - 7" drive-(HRM48H)} .. .1 ... ..

: T 7 42437 .. -PLATE - motor- MOUNT . e Do e e A
8 13207. . .BOLT-3/8"-16x R EETEE RS S

_ 9 © 131-1352 - . NUT-3/8"flange :,... ... ... c.l.. ... S

- 10, 2185201 .~ FETING - 7/8" O-ring x 1/2" ptpe 90° ..... T

il 218-5007 . "OURING. oL s e e i Sl

12 8355 * - - ' SCREW -set5/16"- 18x5/16" DU e D
13 111-342 ~' . BOLT:3/8"-16x 1" carnage R A S
Co a 4. C325 BELT - drive . ... o.ve.. T AU Ll e '
LLooLeTT . 180 131938 NUT - 3/8" - 16 flange'lock ... ..... e
‘ . .18 T717-1086 . - FITTING - 45° elbow 172" ... .. T P S
- 07 €37187 . - COUPLING - quick, male 1/2" .....
, 18 C37188 .~ COUPLING - quick, female 1/2" . .. ......." S B
J*.19 - 218-5106 . - - . FIFTING - 9/16" 90° fincludes 218-5005 "O" RING) N L
.20 'C33660 7 . HOSE-1/4"x 23", .......... S e e
21. . 218443 | FATTING-1/4"X 3/8“' ........ P e i e
22 C41044-- .. - COUPLING - quick, femalé 1/4" e S I
L 23033404 CAP dust._...‘.‘.‘..a ..... et D S ,

e . o A R HRMA48H use C46213 Kit o
oy AR o " AHRM4H use C46214 Kit:
" . oL, . " . o o ' I- .

. L o
. S ! - .
I " ' v T . “ o . -
' A J [ ' . LW '
. s .
' " A}
. - L , \ -
. ot ' PR - '
. . -
i - | =~ T . ‘
f . A ' . ! ~
. , .
. . t
. L . . . B f
. . . _ v L
' . : -
v ST .
| . _ . . . . — . )
., 1 '

September, 1996

My
4




i
-
11}
m

._\_n_a_.\__;-—\ :'-": -
ORROISOOONOORWN = ]

PART NO. .

€28320

© C42444.
| C42452
. 187-1036
" C46235

C46237

046266
'C42437

113-207
131-1352

2185201
. 218-5007

83-55

111342

c31215-

131-938 -
. 2171086
. 'C37187
. -C37188
© 218-5106
C33560 -
. 218-443 -
. C41044

33404

- ﬁ-‘v(v‘ B

o Mm-3es.
T131:CS.

© SCREW™ 1/4"- 20 x.1/2" selftap_ ... .. e

© PULLEY - 7" drive (HRMA48H) ..., 1" e i ee e, e

" BOLT-3/8"16x 1" carnage e e .. -
| FITTING - 48° elbow 1/2" o0 2o e S
FITTING - 8/16", 90° (includes 2185008, "0" ring)" .~ . 2. 0. =

CHOSE~1/8"X 23" | ottt R L

VUNUT-7/16"-20 Jock ..ol

| HYDRAULICDRIVE ~ ° . - " 13,
{(HRM48H - PIN 010601048 and after) Lo o
(AHRM4H PIN 010404153 and after) ‘ o -

DESCRlPTlON R ' i REQD

HOSE - hydraullc (HRM48H) .......... S A
HOSE.- 1/2" X 32" (AHRM4H) :
COVER - drive belt . ... ... ... S S T

MOTOR hydraulic {repairs page 15) e e e
“KEY - motor shaft 3/168" x 1" . T L el

PLATE - motor mount . ... . ... S e S A S
BOLT - 3/8"—16x1".'...a.'.....-.r; ............... P
NUT - 3/8“f|ange ..... SRR [T R
FITTING -'7/8".O-ing x 1/2" plpe 90° T P
CMOMRING Lt N

SCREW - set 5/16"-18x5/16" T B P T

BELT - drive .. .wvoonvsoevenn .. e
NUT - 3/8"- 16 flange lock ...... e e

COUPLING qu:ck female 1/2" .. . T P

FITTING - 1/4"x 3/8"" ....... Wl e —
COUPLING - qu:ck female 14", ... P Ll
CAP-dust ... . . ..o .. .. il el e
BOLT - 3/8"'—16)(11/4“ carnage-.'-'.. R e Lo

-

.
1
:
. B
. .
L.
. “:‘:J_’
a -
:
L ‘ L .
] =S
:
e A .
— _ o )

. September; 1996




g

. ™

_ REF.

DN RWN S

" PART NO.
NSS..
.NSS

NSS™
NSS -

CUNSS L
. NSS

NSS -
NSS.
NSS

_.NSS
' NSS

C46237

. NSS "

- NSS
"1 'C43748
" NSS

NSS
NSS.
NSS

. NSS .
. C43747

"DESCRIP'I"I'ON e e o T REQDY
CBOLT........ ..l

COVER-end . oo R ST

n'oﬂ R'NG

. SEAL - backup (included in seal kit) . ... ... ........ T
SEALS - bushings (included in-seal kit) . ..... PR :
) SEALS - bushings (included in 5eal klt) e e T
‘“BUSHING ......................... _ .
BODY ... L ’ L

el RING -

‘ KIT seal

...................................................

GEAR - driven ....... .. 0oL .. N ey e S

" SHAFT AND GEAR -drive .- ...0 .. ......... [P W T
KEY'- square 3/16" x 3/4" (lnc!uded in seal kit) ..... [, S '
RING -, retaining {included in seal kit) ... BT PR
FLANGE MOUNHIRG .. et v vee e et O L S P .
~SEAL - oil (included in seal kit) ... ... e R
RING - retaining (included in seal k:t) B PP PR

" «CAP:checkvalve ... ... .....7. ... e e
SPRING - ‘check valve {if reqmred) PR e S
VALVE -check . ...................... e e

.HYQRAuucIWOTon.'{ R s

body (:ncluded in seal k|t) ..... e e,

cap (lnbluded in seal klt) O S B P

' Sepfeiﬁbe::. 1996




Lot

- - v
" ! “
. BE_SURE HYDRAULIC PTO I |
OFF BEFORE STARTING TRACTOR P
, ENGINE.
KEEP AWAY FROM MOWER
‘ . WHEN ENGAGING PTO.. |
' BLADE CONTACT CAN INJURE, |. .
L . SPINNING BLADE .
- TO AVOID SERIOUS INJURY:
- * MOWER SHALL NOT BE DPERATED .
WITHOUT ETHER ENTIRE? X YR
- SPINNING BLADE B I CU -
M . 2D Cusng oTTIE AR o LT -
. i N . .
3
' ” -
.
\ ' - x
- - 4
. " L - d_.
‘ . S
- e B
-— < ! ) .
: " . .
. -~ .

NoOORWN=T

PR~ L

' PART'NO.
C32327 -
113-3 :
. 131-934 -

. (32965

C32966

195-610

' 132-320

1C46323
. .C12518

T C46324 .
£29769"

PLATE"- spool stop {use with 6018 tractors} e PR
" .PIN- cleyis 3/16" x 7/16" .. oo ... T I S :

" PIN- ootter 3/821X T L N

I"'iDECAL"T "Spinning Blade” ", e Sl e T
DECAL - "No Step"... . ... Seel T e

) DECAL-"CalﬂlOn". ..... R '

PTO HANDLE STOP BRACKEI'

NUT - 1/4" - 20 flange lock .. . ... ... ’ ...... _—

WASHER - 3/16" x 7/16" - . BRI e R S

. DECALS .

DECAL - "Warning" ... . ... .... e e TR

. DESCRIPTION - - .. B T Rk
STOP - handle {use, with 3014 thru 4020 tractors) .......... PO C
BOLT <1/4"-20 X 374" . .. ..ol AR il

TR B =it ol

L4 h
¥ v P -
N W
[
!
B
b
.
b 1
.
= i
- )
-
" -
-t
! :
- R -
2
. i L]
-~
. -
- -
@
0 i ‘e
5 -
-
i

", September, 1996




v

e

1

Equi

-

-

Ingersoll

v
Y
'y,

1

BOHAAAARR OO0 O, - . T s

- T b
, - Lo T e L L . ’ i - - . :
. R R R e e T . - ! o o
T e T = T i
3 77.7.5511.100

FHo00O0OCooonN. . - .- . -
4000 ~Aroln b : ~ B o ) -
NN J. . N . . - v

NBG
1086

[ R R R R T R A R - . . ; - R L. o AL A

AN O Eo 00D md , - s ,
o o e e - . . - oL - PRI 4
22222222222222. . :

T

P D . N <
o ) ; B “
B T . PR N - L. . N . -
v - - M~ m s, N ~N o ™ 229333 aﬂ?.anq_. ~ - T L s A uy O -.4 5505‘ T (=3 - ~F
‘l.x llll 225771122 161451561311111192112155581711117221319111199713335251561
-
m 31391131139313551335337_,.r1379135355797913?95?7?737??59135713759139575777.
- > A A A lllllllllllllll e e — - . - — - Iaal e B R N
- N * e i - -
N - - - - - ’ - - T - (]
’ -
5 ’
m A i . ‘ P - 55222255153677778 2555510458881222066651505390
] K " * - - NinM2T20ON~ T OO0 OO0 Y 12330133333388552333Qﬂ2°12521
_ v. OO MNIN WO T NN DO N0 AMOMOMMM NN NNNSG I TI0 AR A MM MOOOC | Ariining
= , DWONAFIOEO M ANFFO MO MO0 NN - e et S e
= 1117800ﬁ44444477h2222233__________.____p___w_____________.___._-____._._
> 7?700112222222335666666533111111113333333333339111111111111.27777.2555550 -
. " 333&.44&&4&44&.&.4&.&4444:n.r%tﬂna81.11(11l.l.lllll.l.I.ll.l.111233333333333333&339999991
[aR 4 R&RS]

oo UULCoL 1 CCCCCCCCCCOOl1l111.11111111111111111111111L111111111111112

A .

B

LE L e i N = A e e o e . © © @ ot LN O Y n - - WHRmMO o~

. 372171#12141915311129551 114 811111—153&51118155115.219731221123.&45*122221
i [ T . . 957_..,..?.57.957.99...:77.7.9139991797797557913955555999559?997?9775777777777%{13!.31.
i ) . — e ) N . et s R - e o

ca N
- . -

. .01956889032h52260001l110539325865552701250626897563&1369458901559044097
HE - . : AN AN O NN IR S NNCAHNNA OISO OO IN O ON AN 00O COY OOt I NNNNCOO DMWY Y O -0 D0 an
. : DA A AN A ORI R AN NANMEM O I NN O OO RN T ORGP P e e P P s R P O 00 o -2 s
OMONM T OOMINNGOODDODDRNNARANDODOD O ottt d o o ot 03 O OO OO Y O N NN O N B e 60 ) 03 o

3 - - l11111112222222222222222222333 ..1_33333333333333333333333333333333333333

ot N O e o o e e - . oL ) - ., B - - - —

M
CCCCCCCCCCC»CCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCFNCCCCCCGCCCCCCQCCCCCCCCCCC

Lt e e



